
   

 

The Corporation of the City of Belleville, 

Environmental Services Department

2025 Summary and Annual Reports for Belleville and Point 
Anne Hamlet Drinking Water Systems 

January 1st, 2025 to December 31st, 2025  



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 2 of 65 
 

Table of Contents 

2025 Summary Report – Belleville 4 

Ontario Regulation 170 / 03, Schedule 22 – Summary Reports for Municipalities 5 

Quantities and Flow Rates of Water Taken and Supplied 7 

Water Flow Comparisons 10 

Belleville Drinking Water System 2025 Annual Report 11 

Ontario Regulation 170/03, Section 11 – Annual Reports 11 

Belleville Plant Description and Water Treatment Process 16 
[...]
ensure that, when the annual report for the system is prepared, a copy of the report is given to the 
owner of the system that obtains the water. 

o There are no drinking water systems connected to the Point Anne Hamlet Drinking Water System. 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 44 of 65 
 

• Section 11 (3) as a small municipal residential drinking water system, our annual report must cover 
the period from January 1 to December 31 and be prepared not later than February 28 of the following 
year. 

o This annual report covers the period from January 1st – December 31st, 2025 and was prepared prior 
to February 28th, 2026. 

• Section 11 (4): “In the case of non-municipal seasonal residential systems and large non-municipal 
non-residential systems . . . “ 

o The Point Anne Hamlet Drinking Water System is classified as a small municipal residential system 
and therefore this section does not apply. 

• Section 11 (5): “In the case of small non-municipal non-residential systems . . .” 

o The Point Anne Hamlet Drinking Water System is classified as a small municipal residential system 
and therefore this section does not apply. 

• Section 11 (6)(a) requires our annual report to contain a brief description of the drinking water 
system, including a list of water treatment chemicals the system uses during the period covered by the 
report. 

o A description of the Point Anne Hamlet Drinking Water System can be found in this report beginning 
on page 48. 

• Section 11 (6)(b) requires our annual report to include summaries of any reports we made to the 
Ministry under Section 18 (1) of the Act or Section 16 (4) of Schedule 16 during the period covered by 
the report. 

o A chart showing all Adverse Water Quality Incidents and corrective actions can be found on page 53 
of this report. 

• Section 11 (6)(c) requires our annual report to include summaries of the test results that are 
required under this Regulation, an approval, or a municipal drinking water licence or order (including 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 45 of 65 
 

an OWRA order) during the period covered by the report. If tests required under this Regulation were 
not required during the reporting period, we must summarize the most recent results of tests of that 
parameter. 

o Required test results for the Point Anne Hamlet Drinking Water System can be found in this report 
beginning on page 54. 

• Section 11 (6)(d) states that our annual report must describe any corrective actions taken under 
Schedule 17 or 18 during the period covered by the report. 

o All corrective actions taken by the Point Anne Hamlet Drinking Water System under Schedule 18 can 
be found in the chart located on page 53. 

• Section 11 (6)(e) states that our annual report must describe any major expenses incurred during 
the period covered by the report to install, repair, or replace equipment. 

o A description of major expenses incurred during the period of this report can be found on page 65. 

• Section 11 (6)(f) requires that, in the case of a large or small municipal residential system, the 
annual report must include a statement of where a report prepared under Schedule 22 will be available 
for inspection under Subsection 12(4). 

o The Point Anne Hamlet Drinking Water System Summary Report, prepared under Schedule 22, is 
available on our website or at the Water Operations Centre. 

• Section 11 (7) requires the owner of a drinking water system to ensure that a copy of an annual 
report for the system is given, without charge, to every person who requests a copy. 

o Copies of the Point Anne Hamlet Drinking Water System annual report are available to the public, 
upon request and free of charge, at the Water Operations Centre. 

• Section 11 (8) states that if a drinking water system is connected to and receives all of its drinking 
water from another drinking water system, the owner of the system that obtains the water shall ensure 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 46 of 65 
 

that a copy of an annual report for the system from which the water is obtained is given, without 
charge, to every person who requests a copy. 

o There are no drinking water systems connected to the Point Anne Hamlet Drinking Water System. 

• Section 11 (9) states that Subsections (7) and (8) do not apply to an annual report that is more than 
two years old.  

o Annual Reports dating back to 2008 for the Point Anne Hamlet Drinking Water System are available 
to the public by contacting the Water Operations Centre. 

• Section 11 (9.1) states that every time an annual report is prepared for a drinking water system, the 
owner of the system shall ensure that effective steps are taken to advise users of water from that 
system that copies are available, without charge, and how a copy may be obtained. 

o The Point Anne Hamlet Drinking Water System utilizes both the local newspaper and the City of 
Belleville website (www.belleville.ca) to inform the public of Annual Report availability. 

• Section 11 (10) states that if a large municipal residential system serves more than 10,000 people, 
the owner of the system shall ensure that a copy of every report prepared under this section is 
available to the public at no charge on a website on the Internet. 

o Although the Point Anne Hamlet Drinking Water System serves less than 10,000 people, our Annual 
and Summary Reports are available on our website.   

• Section 11 (11) “The obligation to ensure that a report be given to the interested authority for a 
designated facility under Subsection (2) . . .” 

o Subsection (2) does not apply to the Point Anne Hamlet Drinking Water System and therefore 
Section 11 (11) does not apply. 

• Section 11 (12) to (17) have been revoked. 

• Section 11 (18) states that if Section 12 of Ontario Regulation 459 / 00 and Section 15 of Ontario 
Regulation 505 / 01 did not apply to the owner of a system to which Subsection (5) applies, no report 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 47 of 65 
 

is required under Subsection (5) until May 31, 2006. Further, despite Subsection (5), the report 
required not later than May 31, 2006 shall cover the period from June 1, 2005 to March 31, 2006. 

o Subsection (5) does not apply to the Point Anne Hamlet Drinking Water System and therefore this 
section does not apply. 

• Section 11 (19) has been revoked. 

  



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 48 of 65 
 

Point Anne Hamlet Plant Description and Water Treatment Process 

Raw Water Intake            

The source of water for the Point Anne system is a combination of surface water and groundwater.  

The surface water is taken from the Bay of Quinte south of the water treatment plant. A 100mm diameter 
pipe extends approximately 105m from the raw water intake well into the Bay of Quinte at a depth of 
approximately 2m below the water surface. Water flows by gravity from the Bay into the raw water intake 
well. Flow of surface water is controlled with a flow control valve on the intake pipe within the raw water 
intake well.  

Groundwater is able to enter the raw well through an opening that is controlled by a 100mm flow control 
valve.  

With these flow control valves, the source water may be groundwater, surface water or a combination of 
both. Groundwater may also infiltrate the raw well through uncontrolled cracks or joints.  

Low Lift Pumping 

Two submersible pumps (each rated at 1.26 L/s) located in the raw water intake well along with 
associated piping deliver water to either the Package Treatment Unit (Waterboy Unit) or the Cartridge 
Filter System. Back-up pumps are stored at the Belleville Water Treatment Plant.  

Cartridge Filter System - Filtration 

The cartridge filter system consists of three roughing filters and one finishing filter. All four filters operate 
in series. The first filter has a pore-size range of 20 to 1 micron rated for 90% removal. The next two 
filters have a pore-size range of 1.0 to 0.5 microns rated for 99% removal. The MECP-approved finishing 
filter has an effective pore-size of 0.8 micron and a removal rating of 99.9%. 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 49 of 65 
 

Pressure sensors and gauges are located on the influent and effluent lines for each cartridge canister. 
These are used to determine the pressure differential across the filter media allowing operators to monitor 
the life of the filters. 

Water exiting the finishing filter can either go to waste or can go to the chlorine contact tank. The effluent 
from this process is monitored for turbidity with alarms and controls set to divert to waste if turbidity 
climbs above operational set points. 

The rated capacity for this process is 24.3 L/min. 

Package Treatment Unit - Coagulation 

A chemical feed system consisting of a 150L storage tank and two flow-paced metering pumps feed 
aluminum sulphate (alum) to the bottom of the rapid mixer tank. Here, the alum mixes with raw water, by 
means of a mechanical mixer, to begin the formation of floc.  

This is the first of the 2-stage coagulation/flocculation process. 

Package Treatment Unit - Flocculation 

The coagulated water/alum solution flows through a notched weir into the slow mixer/flocculation tank. 
Here, a mechanical mixer stirs the water slowly to further the formation of the floc. 

This floc consists of alum and suspended particles (dirt, colour, organics) that are found in the raw water.  

This is the second of the 2-stage coagulation/flocculation process.  

Package Treatment Unit - Sedimentation 

The flocculated water flows through piping to the bottom of inclined plate settlers. Here, the floc adheres 
to the plates, and eventually becomes heavy enough to slide down the plates, as the volume of settled 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 50 of 65 
 

material increases. The cleaner water rises to the top of the plate settler and flows hydraulically to the 
filtration process. The settled material, containing dirt, organics, colour, bacteria, viruses, and other 
particulate, is removed during filter backwashing. 

Package Treatment - Filtration 

The mixed media filter is used to further remove particulate from the water. The filter consists of sand and 
anthracite media and is equipped with an under drain system that is connected to two (2) pumps. The first 
pump is used to deliver water to the chlorine contact tank or to the waste stream. The effluent from this 
process is monitored for turbidity with alarms and controls set to divert to waste if turbidity climbs above 
operational set points. The second pump is used to backwash the filter.  

Disinfection 

Sodium hypochlorite is used to post-disinfect the filtered water in the chlorine contact tank.  

The sodium hypochlorite chemical feed system consists of a 20L storage tank and two (2) flow-paced 
metering pumps, with automatic switch over, to feed hypochlorite to the filtered water as it enters the 
contact tank. Dosage varies based on the biological demand.  

The chlorine contact tank consists of an inlet diffuser, baffles and an overflow effluent collector.  The tank 
volume is 2.2 m3. Here, the chlorinated water is held for a prescribed time period to ensure inactivation of 
any pathogens. The initial and “CT” free chlorine residuals are monitored and recorded. 

High Lift Storage 

The high lift clear well is a finished water storage area and has a total volume of 23 m3. This well receives 
water from the chlorine contact tank and provides a flooded suction for the high lift pumps. 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 51 of 65 
 

High Lift Pumping 

At this point the treatment process is complete and the water is ready for consumer use.  

Two (2) high lift pumps, each capable of delivering approximately 27m3/day, deliver water through a 
common header to the distribution system. 

These pumps provide constant positive pressure to the distribution system with the use of controls and 
automatic starts that are based on pressure control set points. 

Controls and measures are in place to provide power, such as Uninterrupted Power Supply (UPS) power, in 
the event of a power failure. 

Computer/SCADA 

Computer technology is used to monitor operations and record data. A Supervisory Control and Data 
Acquisition (SCADA) system provides communication among, and control of, all plant operations. The 
SCADA system also communicates with the Belleville Water Treatment Plant allowing experienced, 
certified water treatment operators to monitor and control the Point Anne Water Treatment Plant. 

Wastewater 

The water used to backwash the filter and the sediment from the plate settlers is discharged overland 
through a 100mm diameter discharge pipe to a point approximately 15m from the Bay of Quinte 
shoreline.  

Distribution System 

The treated water is delivered directly to the consumer through the distribution system from the high lift 
pumps. The distribution system is comprised of approximately 208m of 100mm diameter water main. It is 



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 52 of 65 
 

a linear network with no looping. There are four (4) service connections to the network that supply eleven 
(11) residential properties. There are no non-residential properties located on the system. 

Chemicals used over this Reporting Period 

• Sodium Hypochlorite 

• Aluminum Sulphate  



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 53 of 65 
 

O. Reg. 170 / 03 Compliance Tests and Reports – Point Anne 

Notifications and Corrective Actions – Point Anne 

In accordance with Schedule 16 and Schedule 17 (O. Reg 170 / 03).

The Point Anne Drinking Water System did not make any reports to the Ministry under Schedule 16 and 
Schedule 18 (O. Reg 170 / 03).  



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 54 of 65 
 

Operational Testing – Point Anne 

In accordance with Schedule 7 (O. Reg 170 / 03).  

Notes: 

• 8760 denotes results from continuous monitoring 

• NTU refers to Nephelometric Turbidity Units 

• mg/L represent milligrams per litre 

Parameter Number of Samples 
Range of Results 

(minimum to maximum) 
Unit of Measure 

Turbidity 8760 0.02 to 0.46 NTU 

Free Chlorine at C.T 
Location 

8760 0.66 to 3.70 mg/L 

Free Chlorine in 
Distribution 

254 0.44 to 1.88 mg/L 

Fluoride 0 No fluoridation Not Applicable 

  



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 55 of 65 
 

Microbiological Testing – Point Anne 

In accordance with Schedule 11 (O. Reg 170 / 03) 

Note: HPC refers to Heterotrophic Plate Count  

Parameter 
Number of 
Samples 

Range of E. 
Coli or Fecal 

Results 

(minimum to 
maximum) 

Range of 
Total Coliform 

Results 

(minimum to 
maximum) 

Number of 
HPC Samples 

Range of HPC 
Results 

(minimum to 
maximum) 

Raw 52 0 to 13 1 to 750 52 
Less than10 to 

more than 
2000 

Treated 52 0 to 0 0 to 0 52 
less than 10 to 

30 

Distribution 52 0 to 0 0 to 0 52 
less than 10 to 

220 

 

  



   
 

2025 Belleville and Point Anne Water Summary and Annual Reports                                   Page 56 of 65 
 

Chemical Testing – Point Anne 

In accordance with Schedule 13 (O. Reg 170 / 03). Sample results for Schedule 23 and Schedule 24 can 
be found starting on page 58 of this report. 